Warranty

1 YEAR LIMITED WARRANTY

* We warrant the metal frame and burner to be free of manufacturing defects to the original purchaser for one years.

* Proof of purchase (dated register receipt) is required for warranty claims.

WHAT IS NOT COVER

It remains the customer’s responsibility for freight and packaging charges to and from our service center. This warranty
does not cover commercial use, acts of nature, fire, freezing and abusive use. In addition, purchased parts are not
covered under this warranty. We reserve the right to make substitutions with similar merchandise, if the model in
question is no longer in production.

Pre-Assembly

PLANNING ASSEMBLY

Carefully remove all pieces from the carton and make sure that you have all parts (refer to the hardware and package contents list).
If you are missing parts, please contact after-services for further assistance.

YOUR OWNER’S MANUAL

Keep and store this Owner’s Manual for future reference. It contains important instructions and procedures for safety and
maintenance.

NOTE: Please read and understand the entire
@ manual before you assemble, operate, or install
the fire pit.

TOOLS REQUIRED

\

/ Phillips

% @ screwdriver

/ 5# Wrench

HARDWARE INCLUDED

Part Description Quantity

AA | M6x10 mm Bolt 28 (@@@ — M @@@@@_ %

BB M6x20 mm Bolt
(3 —cc @) — oD

CC M5x10 mm Bolt
DD M5 Nut

EEE N




Package Contents

Il
H ];I
-
| —
i v |
| | :
J—90 /
0]
K % ? d
Part Description Quantity Part Description Quantity
A The Right Front Leg 1 | Door 1
B The Right Behind Leg 1 J Knob 1
C The Left Behind Leg 1 K Gas Tank Support 1
D The Left Front Leg 1 L Storage Rack 1
E Table Top With Burner 1 M Side Panel With Panel 1
F Lid 1 N Back Panel 1
G Lava Rock 1 o} Cover 1
H Side Panel 1



洒家的花儿格外红
Ink

洒家的花儿格外红
Ink

洒家的花儿格外红
Ink

洒家的花儿格外红
Ink

洒家的花儿格外红
Ink

洒家的花儿格外红
Ink

洒家的花儿格外红
Ink


Assembly

1 Assembling The Four Legs

burner(E) by using eight M6x10mm bolts(AA).

[] Attach the four legs(A,B,C,D) to the table top with

[] Do not tighten the bolts at this step.

2 Assembling The Gas Tank Support And The Storage Rack

[ Attach the gas tank support(K) to the four legs(A,B,C,D) by using four M6x20mm bolts(BB).

[] Attach the storage rack(L) to the gas tank support(K)by using six M6x10mm bolts(AA).




Assembly (continued) |

3 Assembling The Side Panel

[0 Attach the side panel(H) to table top with burner(E)
and the gas tank support(K) by using four
M6x10mm bolts(AA).

The connecting piece
is located here!

4 Assembling Side Panel With Window

[0 Attach the side panel with window(M) to the legs(A,B)
by using four M6x12mm bolts(AA).

[0 Attach the control panel to the side panel [T
with window by using four M5x10mm
bolts(CC) and four M5 nut(DD).




Assembly (continued) |

5 Assembling The Back Panel

[0 Attach the back panel(N) to the leg(B) and the sid e panel(H) by
using four M6x10mm bolts(AA).
O Tighten all the bolts with a phillips screwdriver(included).

6 Assembling the door

Attach the knob(J) to door(l) by using one M6x10mm bolt(AA) and tighten it.

g

[J Attach the door to side panel(H) by using one M6x10mm bolt(AA) and do not
over tighten it with 5# wrench.Just make sure the door can rotate smothly.

J—C

AA\/




Assembly (continued) |

7 Place The Lava Rock

[J Place the Lava Rock(G) into the fire bowl.

O Note:Ensure no lava rock is placed on the ignition
portion of the burner.Then place the lid(F) on.

Ignition

8 Assembling The Cylinder

1 Put the cylinder into the gas tank support (K), and secure the
cylinder by tightening the screw in the gas tank support (K).
Connect the hose and regulator to the cylinder.

[J Connect the hose and regulator to the cylinder.

NOTE: The propane cylinder is sold separately.
Use a standard 20 Ib. propane cylinder only.
Put the hose away from the bowl base during
connect the propane cylinder.

10



Assembly (continued) |

9 Installing The AAA Battery

O

O

Open the igniter and place the AAA battery into the
igniter. Then tighten clockwise.

The Lid (F) must be removed when the burner is in
operation. Wait until the unit cools before replacing the
metal lid.

Do not over tighten the igniter button.

11

AAA battery



